/ N D

Models -

Page 2
Page 3
Page 4
Page 5-7
Page 8-13
Page 13-14
Page 15
Page 15-16
Page 17-24
Page 25-27

\
- E. ADAIVIS

T r / E S

9420* & 9420-1* Coin Operated Models
9420-1C* Commercial Models
9420CGDH

Product Information
Specifications

Important Safety Instructions
Product Dimensions

Installation

Programming

Operating Instructions
Maintenance & Troubleshooting
Parts List

Wiring Diagram

REV 10-27-16



PRODUCT INFORMATION

Please take a moment to fill out the information below in order to aid us with any future sales
or service inquiries. Model number and serial number information can be found on the
serial tag located inside the control box and/or on the lower exterior of the can. Key
number can be found on the tag that comes attached to the keys. There may be more than
one key number depending on unit.

Please keep this information with your records.

MODEL#:
SERIAL#:
KEY NUMBER(S):
DATE PURCHASED:
DISTRIBUTOR:

J.E. Adams Industries
1025 63rd Ave. S.W.
Cedar Rapids, IA 52404
1-800-553-8861
www.[eadams.com

REV 10-27-16


http://www.jeadams.com/
http://www.jeadams.com/

Specifications

Unit specifications: Gast twin cylinder compressor models

Voltage: 120VAC, 60Hz

Amperage: (1) 10 & (1) 20 amp services are required for this unit (both air and vac may run/vend at the same time)
Weight: 180-190 Ibs with pallet

Vac Motor: (2) 120VAC vacuum motor (requires dedicated 20A service)

Fuses: (2) 10 amp inline fuses (vac motors)

Compressor: Gast 3/4 HP, 120VAC, 60HZ (requires dedicated 10A service)

Unit specifications: 9420CGDH (ONLY)

Voltage: 120VAC, 60Hz

Amperage: (1) 30 amp service is required.
Weight: 195-205 Ibs with pallet

Vac Motor: (3) 120VAC vacuum motor

Fuses: (3) 10 amp inline fuses (vac motors)
Compressor: Gast 3/4 HP, 120VAC, 60HZ

Gast compressor

Duty cycle time 4 minutes on, 4 minutes off.

NOTE: “UNIT INTENDED FOR COMMERCIAL USE ONLY”

REV 10-27-16



IMPORTANT SAFETY INSTRUCTIONS

When using an electrical appliance, basic precautions should always be followed, including the following:

READ ALL INSTRUCTIONS BEFORE USING (THIS APPLIANCE)

WARNING - To reduce the risk of fire, electric shock, or injury:
Do not use on wet surfaces. ! 5

Use only as described in manual. Use only manufactures recommended attachments.
Do not allow to be used as a toy. Close attention is necessary when used by or near children.

Do not put any object into openings. Do not use with any opening blocked; keep free of dust, lint, hair and anything that
may reduce air flow.

Keep hair, loose clothing, fingers, and all parts of body away from openings and moving parts.

Do not use to pick up flammable or combustible liquids, such as gasoline, or use in areas where they may be present.
Do not pick up anything that is burning or smoking, such as cigarettes, matches, or hot ashes.

Do not use without dust bag and/or filters in place.

SAVE THESE INSTRUCTIONS

Installation Instructions:

Determine location to mount unit (“DANGER” “THIS EQUIPMENT INCORPORATES PARTS SUCH AS SWITCHES,
MOTORS, OR THE LIKE THAT TEND TO PRODUCE ARCS OR SPARKS THAT CAN CAUSE AN EXPLOSION. WHEN
LOCATED IN GASOLINE-DISPENSING AND SERVICE STATIONS INSTALL AND USE AT LEAST 20 FEET (6 M)
HORIZONTALLY FROM THE EXTERIOR ENCLOSURE OF ANY DISPENSING PUMP AND AT LEAST 18 INCHES (450
MM) ABOVE A DRIVEWAY OR GROUND LEVEL.”

Run electrical service to that location.

Grounding Instructions: This appliance must be connected to a grounded metal, permanent wiring system; or an
equipment-grounding conductor must be run with the circuit conductors and connected to the equipment-grounding terminal
or lead on the appliance.

All local and national electric codes must be followed for installation and use.

Licensed electricians are recommended for installation.

REV 10-27-16



Product Dimensions

T

DIMENSIONS

—

=]

9420-1G ﬁ

]

REV 10-27-16



Product Dimensions

LOWERED VAULT
VERSION SHOWN:

9420-1VG-ADA
DIMENSIONS

6 REV 10-27-16



Product Dimensions

9420-1C
DIMENSIONS

P

!

- 19.929 — =]

7 REV 10-27-16



Installation:

PLAN VIEW

11.059
MOUNT HOLE

PLAN VIEW

27.159

11.059

MOUNT HOLE

!
L
o)
QT
Ok
™ &
D Zafers |
@]
=
!

26.564 REF
BACK OF CANISTER
TO FRONT OF LOCK

26.564 REF
BACK OF CANISTER
TO FRONT OF LOCK

—12.514

" $2.000 OPENING

:

¢

—

11.059
MOUNT HOLE

|

©

|

—-12.514

VAULT TUBE ON
"VR" UNITS ONLY

NOTE: when mounting, provide clearance so cleanout doors can open!!

— 2.000 OPENING
VAULT TUBE ON
"VR" UNITS

REV 10-27-16



Installation:

Drill holes into
concrete surface and
install 3/8" studs (4).

NOTE: when mounting, provide
clearance so cleanout doors can open!!

Bring electrical
in underneath
can and route
up front
channel to
terminal strip.

REV 10-27-16



10

Wiring — Coin Operated or push button kit (dual electrical service)

Bring each electrical line up through this channel and
join to terminal strip.

One service

goes here —

"Air" terminal
strip.

One service
goes here —
"Vac" terminal
strip.

REV 10-27-16



Wiring — Commercial toggle switch (dual electrical service)

One service

goes here —

"Air" terminal
strip.

One service
goes here —
"Vac" terminal
strip.

11

Bring each
electrical line
up through this
channel and
join to terminal
strip.

REV 10-27-16



12

Wiring — commercial toggle switch “3 motor air vacuum”

Connect incoming
power wires here
as marked.

From bottom of
vacuum, bring
electrical line
up through this
channel and
join to terminal
strip.

REV 10-27-16



13

Once unit has been installed use 5871B8 cap plugs (supplied with unit) to seal holes
To attach hose, thread in canister bottom located in lower cleanout door. Extra cap plugs are included with

into metal hole the unit in case plug becomes damaged during shipping removal.
counter clockwise.

\

: ."_,.;x..-— =S -

Edge of To insert 5871B8 cap

hose will plugs into bottom holes,
need to start pinch cap plug into

here. place using index finger
and thumb. With edges

of plug resting against

edges of hole, firmly

Programming Instructions: push down on plug with
Coin acceptor: end of hammer or other

No programming to acceptor needed if unit was purchased with the standard Imonex Z3 bliﬂ;%g’?rigu;;'lcglug
acceptor (8149 JEA part number) as it is built accept US quarters. If different acceptor was
purchased, see additional literature sent along with unit for programming info.

REV 10-27-16



14

Programming:

The below timer pictured is the standard SSAC model that allows the end user to select the "coins to start" and
the “total time" by settings series of dip switches. The number of "coins to start" dip switch is how many quarters
are needed to make the machine come on. In the below example, the "one coin” dip is selected which makes the
unit come on with one coin. The "total time" will then need to be set, but a good rule of thumb would be 4 minutes
which requires dip switches 3.2 and .8 to be set to on. This scenario means 1 quarter will provide 4 minutes of
vacuum time. The total time can always be changed by adding or subtracting time. If the operator would later
decide to increase the cost of the unit to "2" quarters, the 2 dip switch would need to be in the on position (all

others off) and the time dip switches would still be 3.2 and .8 dips selected for 4 minutes. Timer is hon-

accumulating so "coins to start" setting is just to make the machine turn on and "time" is total time

regardless of coins to start setting.

ZETTLER®
AZ2100-1A-110DE

CHINA
N.C.

N.O.

30A 240VAC
30A 125VAC

COMBINE IN “ON”

POSITION FOR

TIME DELAY IN
MINUTES

COMBINE IN “ON”
POSITION FOR NUMBER
OF CLOSURES TO START

ACCU-VEND TIMER

MADE IN USA

O

0000080

!

1A00EaE00

i

Time in minutes dip switch settings:

0.2 = 12 seconds
0.4 = 24 seconds
0.8 = 48 seconds
1.6 = 96 seconds
3.2 =192 seconds
6.4 = 384 seconds

TIME

(MINUTES)

CUINS TO
START

REV 10-27-16



Operating Instructions:
. Insert payment (coins) to start vacuum or air compressor.
. Once service is used, hang up hose.

Maintenance:
All servicing of machine should be conducted by an authorized service representative!

Filter bags should be accessed and shaken down weekly. It is recommended to keep a new set of bags on hand
so that once every few months the bags can be replaced and then laundered.

To maintain performance, empty dirt bin from the canister on a regular basis.

Periodically inspect wires and connections for wear or fatigue.

Check door and motor gaskets periodically for signs of wear or damage and replace as needed.

Check vac hose, air hose, and air chuck/gasket for cracks or damage on a weekly basis.

Clean canister with a stainless steel cleaner as needed. Decals can be cleaned with mild soap and water.

Check motor brushes every month for excessive wear. Motor brushes should be changed immediately if they are
Ya” or shorter. Please disconnect power before doing this!

/\ /'\DISCONNECT POWER BEFORE SERVICING OR TROUBLESHOOTING! /'\ /\
AW WA

Troubleshooting:

Problem Possible cause Solution

Unit is not powered. Breaker inside unit is not in the on position. Flip breaker on.

No power to machine. Check incoming power.

Loose connection. Check incoming power connection.

Machine is behaving Is the incoming power at 120V? Check voltage and monitor while machine runs.
erratically. Low voltage can cause erratic behavior.

Are any of the machines wires worn through or connections |Inspect wiring and connections. Look for sharp
not making contact? bends in wires and places where wire is against
the metal chassis.

Unit keeps tripping Inadequate wire size ran to machine. Call electrician and install proper wire size for
breaker. 20amp service versus length or run.

Wrong size breaker. Install correct breaker (only if wire size is
adequate to handle 20 amp breaker).

15 REV 10-27-16



16

Fuses for vac motors keep
blowing.

Inadequate wire size ran to machine.

Call electrician and install proper wire size for
20amp service versus length or run.

Motor brushes may be bad or too short.

Replace motor brushes.

Lack of vacuum suction.

Vac hose clogged?

Clean debris from vac hose.

Filter bags need cleaned or dirt chamber needs emptied?

Shake or clean filter bags or replace and empty
lower dirt chamber.

Vac hose is split?

Replace/repair vac hose.

Cleanout door gaskets torn or worn?

Replace gaskets.

Vac motor gaskets are worn or motor is not tight against.

Inspect/replace gaskets and assure motor is
tight against them.

Lower chamber cap plugs/mounting hole covers have
popped out?

Open lower chamber and inspect plugs, order
new if needed.

Cleanout door gaskets torn or worn?

Replace gaskets.

One of the vac motors is not working?

Check line motor fuse and replace. Replace
motor if necessary.

Compressor runs but will
not inflate tire.

Air is leaking from unit somewhere.

Turn power off to unit, apply chuck to air
source with at least 30Ibs of pressure and listen
carefully for leaks inside cabinet or air hose.
Renlace faultv comnonent if leakina

If no system leaks, is compressor putting out enough
pressure?

If compressor cannot force air into tire, the
compressor may have exceeded its life span
and need rebuilt (about 1000 hours)

Chuck washer is worn out?

Replace rubber washer inside chuck with JE
Adams PN 8533-3CW.

Temperature is below freezing and condensation off
compressor has froze in air hose.

Remove air hose and chuck and bring into
warm area to thaw. Optional air dry systems
are available through JE Adams if frequent
nrohlem- nlease call

REV 10-27-16




17

9420-1G
BILL OF MATERIALS BILL OF MATERIALS
ITEM | PART NUMBER DESCRIPTION QTY | ITEM |PART NUMBER DESCRIPTION QTY
33  |8159 DOOR GASKET 2 1 2036 HOSE, 2" X 15' BLACK VACUUM 3]
34 8183 DECAL, WARNING 3 2 |2058 CLAW/CUFF ASSEMBLY, 2" 1
35 |8204RW WELDMENT, COIN BOX 1 3 5600D4 3/8-16 X 1.5 HHCS 4
36 8305 24" STAINLESS STEEL DOME 1 4 5601D4 1/4-20 x 3/4 HHCS-SS 1
37  |8427-1 DECAL, VACUUM 1 5 [5603D1 10 Std NC Nylock Nut 3
38 |8427-2 DECAL, AIR 1 6 5603D11 1/2 Std NC Nylock Nut 1
39 [8427-3 DECAL, DOME 1 7  |5603D2 1/4 Std NC Nylock Nut 1
40 |8429-1 DECAL, HANG HOSE 1 8 5603D5 1/4 Std NC Nylock Nut 4
41 |8437D001 DECAL, ETL LISTED 1 9 |5606D21 WASHER, FLAT, 3/4 SAE, ID 13/16 1
42 18450 DECAL, TOP HEAVY 1 10 |5606D22 WASHER, 3/8 FENDER 8
43 |8532-25 AIR HOSE ASSY, 1/4" X 25' 1 11 |5606D7 FLAT WASHER, .160 ID X .500 OD 1
44 |8533-8 TIRE INFLATOR W/ GAUGE 1 12 |5627D2 Pan Head, Slotted, 6-32 x 5/8 1
45 8549 FLEX STRAIN RELIEF 1 13 |5639D4 RUBBER GROMMET 1
46 18605 PALLET, VAC, 26" X 30.5" 1 14 |5647D2 1/8" SS POP RIVET 16
47  |8609RW FACEPLATE WI/C, DUAL ACCEPTORS 1 15 |5647D8 3/16" SS POP RIVET 14
48 |8615-5W CLEANOUT DOOR WELDMENT 2 16 |5684D2 1/2" DIA. HOSE CLAMP 1
49 8630 TUBE, 30.5 X 26 X 60 1 17 |5800D6 90 DEG. NPT STREET ELBOW 1
50 [8638 PIN LOCK 2 18 |5871b8 PLUG, VAC BOTTOM 2-1/2" 8
51 |8646A TIMER ASSEMBLY, AIR/VAC 1 19 6082 BAG, 9 X 12 1
52 |8673-11 GROUND WIRE 28" 1 20 (8047 BAG, 60 X 72 1
53 |8732 NAMEPLATE, PRODUCT SPEC'S 1 21 |8051G BRACKET, MOTOR MOUNT 1
54 8754 WARNING DECAL 1 22 |8055EM MOTOR, ELECTRO 120V 2
55 |9420FPD DECAL, FACEPLATE 1 23 |BOS5S5LEAD-EM |WIRE LEAD, EM VAC MOTOR 4
56  [9421W-1 WELDMENT, AIR/VAC CANISTER 1 24 8057 MOTOR GASKET 2
57 19862 110VAC 3/4 TWIN GAST COMPRESSOR 1 25 8076 FILTER BAG 4
58 |B5722-002 NUT, 3/8-16 UNC HEX LOCK NUT 4 26 (8081 CABLE TIE MOUNT 2
27 |8084 CABLE TIE 3
28 (8085 15" CABLE TIE 2
29 8108 #10 x 1/2 TAP SCREW 4
30 8149 IMONEX COIN ACCEPTOR 2
31  |8153-1 LATCH, CLEANOUT DOOR 4
32 [8157 NUT, #6-32 KEPP NUT STAINLESS 9
TITLE
AIR/VAC, 2DR, GAST TWIN
UNSPECIFIED |MATERIAL CEDAR RAPIDS, I1OWA
TOLERANCES
A 6460 | REVISED AND DRAWN TO INVENTOR; NO PREVIOUS DRAWING  [4-20-11| CK |1pL  2.0m0 |0 \
I[ELN DY VNS
REV | NO. DESCRIPTION DATE | BY |sm il .o o TNp o s T AT ES LT o
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE 3PL. %003 L . PART REY.
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE £1.0° 4/20/2011 9420-1G A
REV 10-27-16



) ) &

DETAIL C

T | YA

| T]]
| @@ " AIR/VAC, 2DR, GAST TWIN

UNSPECIFIED |MATERIAL CEDAR RAPIDS, IOWA
TOLERANCES
1PL +030 |ME \
. W IE[SLAAVND YA\ ESS
REV | NO. | DESCRIPTION I DATE | BY |2PL 010 pRAWN CHAGR. FeESTErERswre
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE IFL. 4003 e : PART REV,
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE +1.0 4/20/2011 9420-1 G A

REV 10-27-16



PART
NO.

9420-1VG

BILL OF MATERIALS

BILL OF MATERIALS

19

ITEM |PART NUMBER DESCRIPTION QTY | ITEM |PART NUMBER DESCRIPTION QryY
34 8183 DECAL, WARNING 3 1 |2036 HOSE, 2" X 15' BLACK VACUUM 1
35 8305 ASSEMBLED SS DOME 1 2 |2058 CLAW/CUFF ASSEMBLY, 2" 1
36 |8427-1 DECAL, VACUUM 1 3 |5600D4 3/8-16 X 1.5 HHCS 4
37 |8427-2 DECAL, AIR 1 4 |5601D4 1/4-20 x 3/4 HHCS-SS 1
38 8427-3 DECAL, DOME 1 5 15603D1 10 Std NC Nylock Nut 3
39 18429-1 DECAL, HANG HOSE 1 6 |5603D11 1/2 Std NC Nylock Nut 1
40 8450 DECAL, TOP HEAVY 1 7 |5603D2 1/4 Std NC Nylock Nut 1
41 |8532-25 AIR HOSE ASSY, 1/4" X 25' 1 8 15603D5 1/4 Std NC Nylock Nut 4
42 [8533-8 TIRE INFLATOR W/ GAUGE 1 9 [5606D21 WASHER, FLAT, 3/4 SAE, ID 13/16 1
43 8549 FLEX STRAIN RELIEF 1 10 [5606D22 WASHER, 3/8 FENDER 8
44 8605 PALLET, VAC, 26" X 30.5" 1 11 |5606D7 FLAT WASHER, .160 ID X .500 OD 1
45 [8609RW FACEPLATE W/C, DUAL ACCEPTORS 1 12 5627D2 Pan Head, Slotted, 6-32 x 5/8 1
46 [8615-5W CLEANOUT DOOR WELDMENT 2 13 |5639D4 RUBBER GROMMET 1
47 18638 PIN LOCK 1 14 |5647D2 1/8" SS POP RIVET 16
48 |8646A TIMER ASSEMBLY, AIR/VAC 1 15 |5647D8 3/16" SS POP RIVET 14
49 |8673-11 GROUND WIRE 28" 1 16 15684D2 1/2" DIA. HOSE CLAMP 1
50 8732 NAMEPLATE, PRODUCT SPEC'S 1 17 |5800D6 90 DEG. NPT STREET ELBOW 1
51 8754 WARNING DECAL 1 18 |5871b8 PLUG, VAC BOTTOM 2-1/2" 8
52 18920-71 BOX 1 19 16082 BAG, 9 X12 1
53 |9420FPD DECAL, FACEPLATE 1 20 |8047 BAG, 60 X 72 1
54 9423W CANISTER WELDMENT, AIR/VAC, VR 1 21 |8051G BRACKET, MOTOR MOUNT 1
55 19862 110VAC 3/4 TWIN GAST COMPRESSOR 1 22 |8055EM MOTOR, ELECTRO 120V 2
56 |B5722-002 NUT, 3/8-16 UNC HEX LOCK NUT 4 23 |B055LEAD-EM |WIRE LEAD, EM VAC MOTOR 4
57 18437D001 ETL LISTED LABEL 1 24 (8057 MOTOR GASKET 2

25 |8076 FILTER BAG 4
26 |8081 CABLE TIE MOUNT 2
27 |8084 CABLE TIE 3
28 8085 15" CABLE TIE 2
29 18108 #10 x 1/2 TAP SCREW 4
30 8149 IMONEX COIN ACCEPTOR 2
31 181531 LATCH, CLEANOUT DOOR 4
32 8157 NUT, #6-32 KEPP NUT STAINLESS 9
33 [8159 DOOR GASKET 2
TITLE
AIR/VAC, 2DR, VR
MATERIAL
B 6961 ADDED 8437D001 522-12( ‘€K | UnsrECHED CEDAR RAPIDS, IOWA
A 6467 | REVISED AND DRAWN TO INVENTOR; NO PREVIOUS DRAWING  |4-22-11| CK |,p. 1030 |SAE \
I SN DYV GESS
REV NO. DESCRIPTION DATE | BY [2PL +010 [DRAWN CHAD K ye s TR ES LT o
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE il - oAl g
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE #1.0° 4/22/2011 9420'1 VG B
REV 10-27-16



20

PAR

NO.

© 9420-1VG

10

DETAIL C

DETAIL B

TITLE

AIR/VAC, 2DR, VR

UNSPECIFIED |MATERIAL CEDAR RAPIDS, IOWA
TOLERANCES
SCALE \
1PL  £.030
=Y L=/ 2N DY\ W =S
REV ‘ NO. ‘ DESCRIPTION ‘ DATE ‘ BY |2pPL +.010 EYRAWN GHADIK, [NLFREATETEs are
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE 3PL  +003 DATE - ﬁg‘f‘"’ REV.
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE +1.0 4/22/2011 9420'1 VG B
REV 10-27-16



PART
v 9420-1CGH
BILL OF MATERIALS BILL OF MATERIALS
ITEM PART NUMBER DESCRIPTION QTY ITEM PART NUMBER DESCRIPTION QTY
36 8081 CABLE TIE MOUNT 2 1 2036 HOSE, 2" X 15' BLACK VACUUM 1
37 8084 CABLE TIE 3 2 2058 CLAW/CUFF ASSEMBLY, 2" 4
38 8085 15" CABLE TIE 2 3 3054 1/4" HOSE BARB X 1/" MPT 1
39 8108 #10 x 1/2 TAP SCREW 4 4 5035D3 DOWEL PIN 4
40 8153-1 LATCH, CLEANOUT DOOR 4 6 5600D4 3/8-16 X 1.5 HHCS 4
41 8157 NUT, #6-32 KEPP NUT STAINLESS 1 7 5603D1 10 Std NC Nylock Nut 2
42 8159 DOOR GASKET 2 8 5603D11 1/2 Std NC Nylock Nut 1
43 8183 DECAL, WARNING 3 9 5603D5 1/4 Std NC Nylock Nut 8
44 8305 ASSEMBLED SS DOME 1 10 5606D22 WASHER, 3/8 FENDER 8
45 8427-1 DECAL, VACUUM 1 1 5606D7 FLAT WASHER, .160 ID X .500 OD 1
46 8427-2 DECAL, AIR 1 12 5611D4 NUT, 5/16-18 UNC KEPP- SS 2
47 8427-3 DECAL, DOME 1 13 5627D2 6-32 x .63 PD, PH, MS 1
48 8429-1 DECAL, HANG HOSE 1 14 5635D4 1/4-20 UNC CARRIAGE BOLT 4
49 8450 DECAL, TOP HEAVY 1 15 5636D1 #10-24 PHIL, PAN HEAD SCREW 2
50 8505-1C COVER, CONTROL PLATE, AIRVAC COMMERCIAL 1 17 5639D4 RUBBER GROMMET 1
51 8533-8 TIRE INFLATOR W/ GAUGE 1 18 5643D2 SS HOSE CLAMP, 7/16-25/32" 1
52 8549 FLEX STRAIN RELIEF 1 19 5647D2 1/8" SS POP RIVET 16
53 8588BY DECAL, FREE AIR 1 20 5647D8 3/16" SS POP RIVET 14
54 8589BY DECAL, FREE VAC 1 21 5871b8 PLUG, VAC BOTTOM 2-1/2" 8
58 8615-5W CLEANOUT DOOR WELDMENT 2 26 6027-1 RETAINER, ROLLER 1
59 8630 TUBE, 30.5 X 26 X 60 1 27 6027-2 COVER, HOSE GUIDE 2
61 8673-11 GROUND WIRE 28" 1 28 6027-3 ROLLER, HOSE GUIDE 4
62 8732 NAMEPLATE, PRODUCT SPEC'S 1 29 6082 BAG, 9 X 12 1
63 8754 WARNING DECAL 1 30 8047 BAG, 60 X 72 1
66 8939 PALLET, DUAL, OVAL, SPECIALITY, 30" X 40" 1 31 8051G BRACKET, MOTOR MOUNT 1
67 9421W2-1C-RC AIR/VAC CANISTER W/C, COMMERCIAL, REEL CRAFT 1 32 8055EM MOTOR, ELECTRO 120V 2
68 9850-430 30" HOSE 1 34 8057 MOTOR GASKET 2
69 9862 110VAC 3/4 TWIN GAST COMPRESSOR 1 35 8076 FILTER BAG 4
70 B5722-002 NUT, 3/8-16 UNC HEX LOCK NUT 4
71 8437D001 ETL LISTED LABEL 1
98 6025SHR REEL CRAFT, BASE MOUNT 1
99 8646-C CONTROL ASSEMBLY, COMMERCIAL AIR/VAC 1
E 7731 ADDED AND REMOVED PARTS, SEE ECR FOR LIST 4-5-16 | CK
. REMOVED 9421W2-1C, 6025-26W-1, 5600D2 (6), 8597 (4), 8598 (4)
D 09 8596 (4) & COX REEL. ADDED 9421W2-1C-RC & REEL CRAFT  |4-30-13| CK
TITLE
6961 ADDED 8437D001 2.22.12| cK AIR/VAC, 2DR, HOSE REEL, COMMERCIAL
B 6956 ADDED (2) EA 5627D2 & 8157 & (1) 5903D1 §-11-12| CK | UNSPECIFIED MATERIAL CEDAR RAPIDS, IOWA
6465 REVISED AND DRAWN TO INVENTOR; NO PREVIOUS DRAWING  (4-21-11| CK |;p_ 1030 |*ME \
; = (AN DY ANV =S
REV NO. DESCRIPTION DATE | BY |2PL 010 DRAWN CHAD K NJD U ST RIES.LTD
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE 3PL £003 T PART REV:
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE £1.0 4/21/2011 9420-1 CGH E

21

REV 10-27-16



%" 9420-1CGH —— =~ DETAIL B

= DETAIL C

AIR/VAC, 2DR, HOSE REEL, COMMERCIAL

UNSPECIFIED [MATERIAL CEDAR RAPIDS, IOWA
TOLERANCES
SCALE \
1PL £.030
(S AN DYV S
REV | no. | DESCRIPTION | DATE | BY [2pt x0t0 o CHAD K 72 B B it
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE T —— T =
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE #1.0 4/21/2011 9420-1CGH | E

22 REV 10-27-16



23

ART
'°  9420CGDH
BILL OF MATERIALS BILL OF MATERIALS
ITEM PART NUMBER DESCRIPTION Qry ITEM PART NUMBER DESCRIPTION Qry
31 |8s05-1C COVER, CONTROL PLATE, AIR/VAC COMMERCIAL 1 1 2036 HOSE, 2" X 15' BLACK VACUUM 2
32 |8532-25 AIR HOSE ASSY, 1/4" X 25' 1 2 2058 CLAW/CUFF ASSEMBLY, 2" 2
33 |8533-8 TIRE INFLATOR W/ GAUGE 1 3 2058-13W CLAW HANGER, 1.5-2" UNIVERSAL WMT 2
34 |8549 FLEX STRAIN RELIEF 1 4 2058-14 PLATE, RUBBER SUPPORT, VAC 2
35  |B8588VA-BY DECAL, FREE, ON/OFF, AIR'VAC 1 5 2058-3 RUBBER PAD, HOSE HANGER 2
36 | 8615-5W CLEANOUT DOOR WELDMENT 2 6 28000-36 MOTOR MOUNT 6
37 |8631 PAD, 11 X 55 1 7 5600D4 BOLT, HHCS 3/8-16 X 1-1/2" 4
38 | 8673-10-4 WIRE ASSEMBLY, 3 MOTOR AIR VAC 1 8 5601D13 SCR, 1/4-20x1/2 PPHSqConeStepZP 6
39 | 867311 GROUND WIRE 28" 1 9 5601D4 1/4-20 x 3/4 HHCS-SS 5
40 |8732 NAMEPLATE SERIAL TAG, UL 1 10  |5603D2 1/4 Std NC Nylock Nut SS 8
41 8754 DECAL- ENGLISH/FRENCH/SPANISH, WARN 1 11 |5606D21 WASHER, FLAT, 3/4 SAE, ID 13/16 1
42 |8939 PALLET 1 12 |5606D22 WASHER, FENDER 3/8" 8
43 |9236-3W-DH-3 3 MOTOR, AIR VAC CANISTER 1 13 |5611D2 NUT, 10-24 UNC KEPP- ZINC 1
44 |9862 COMPRESSOR, 3/4 HP TWIN CYL 1 14 |5627D2 6-32 x .63 PD, PH, MS 2
45  |B5722-022 NUT, HEX LOCK, 3/8" 4 15  |5636D1 #10-24 PHIL. PAN HEAD SCREW 2
NOTE 1 16 | 5647D2 RIVET, 1/8 SS POP 16
USE 9420 SERIES, 3 MOTOR AIR VACUUM TO WIRE UNIT. 17 | 564708 RIVET, 3/16" SS POP 14
WIRE LENGTHS ARE CALLED OUT ON 8673-10-4. 18 | 568402 172" DIA. HOSE CLAMP 1
19 |5800D6 90 DEG. NPT STREET ELBOW 1
20 |5871b8 PLUG, VAC BOTTOM 2-1/2" 8
21 | 80S5EM MOTOR, ELECTRO 120V 3
22 |8057 MOTOR GASKET 3
23 | 8076 FILTER BAG 4
24 |8108 #10 x 1/2 TAP SCREW 6
25 |8153-1 LATCH, CLEANOUT DOOR 4
26 |8159 DOOR GASKET 2
27 8183 DECAL, "DISCONNECT POWER" 2
28 |8305 ASSEMBLED SS DOME 1
29 | 842741 DECAL, VACCUM 1
30 |8427-2 DECAL, AIR 1
COMMERCIAL AIR VAC - 3 MOTOR, 2 DOOR
UNSPECIFIED [ o e
Tn euo P_CHADK. \
2P + 020 7/14/2016 *gﬂm
REV NO. DESCRIPTION DATE BY |aP £.003 [ SoaE e
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE +1* 006 : 1 1 / 2 9420CGDH [
REV 10-27-16



RT
O

9420CGDH

COMMERCIAL AIR VAC - 3 MOTOR, 2 DOOR
UNSPECIFIED [

TOLERANCES e
1PL +.030 P CHAD K. \
pr—— ([ el ADANVIS
2P +.020 7/14/2016 2[R v e v e e e & (i
REV | NO. DESCRIPTION DATE BY |an :o003 [ SORE L b v
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY JE. ADAMS INDUSTRIES ANGLE +1* 006 1 2 / 2 94200GDH

REV 10-27-16



.
ParT
w VAC STANDARD JUMPER
OPTIONAL 120VAC NEUTRAL| 3 JUMPER e AC_MOTOR
O eea wrre 5 . = EE D
o[ —]-{10GA BLACK (0, 120VAC TO NEUTRAL WHEN TIMER 1S (OCXGRONO) 1
= ACTIVE TERMINAL STRIP 10A FUSE
TIMER oy A
18GA RED PART #B3996-010
2 | D) 120VAC TO NEUTRAL WHEN TIMER ©
8646x 5 10GA BLACK IS ACTIVE AND NOT ACTIVE
JEADAMS 120VAC_HOT)
== © ACCU-VEND TIMER
o || (B — 5 prace C) 120VAC HOT 1968 BLACK A/ac_vaTor
anvacave 2 @ E = =z w 8
88 3| (ST ocs wrTTE 120VAC NEUTRAL Q = PR o use NS T0GA WHITE
e il I: 0CA CREEN E : o PART #BS5996-010
Wi e S| (2] E § s
s W 6| (B —105a BrACK IEU\/AC TO NEUTRAL B R
s 7| (S e pare—EOND WHEN TIMER IS ACTIVE
o g (e —Taea e 8149
FLAT-PAK e
el 0| (@] MECHANICAL
= 6A AIR STANDARD
IDX 120VAC NEUTRAL| I ]
G 18GA BLUE| =
o 10GA BLACK 120VAC TO NEUTRAL WHEN TIMER IS
oA
8646A| . 18GA RED 1 - <> ACTIVE JUMPER fJUMPER
g@ 120VAC TO NEUTRAL WHEN TIMER ‘ | © @)
o [10GA BLACK IS ACTIVE AND NOT ACTIVE
TERMINAL STRIP D BLACK & BLUE
¢ ) 120VAC HOT 120VAC HOT]
10GA BLACK AA{E%;%JE/HEN C) 18GA BLACK| ‘2  ACCU-VEND TIMER ©
10GA BLACK TIMER IS ACTIVE =
& [ToeA wATTE (&) 180VAC NEUTRAL g
BGA WAITE ) O E
TEGA BLATK ——COND = z oz
el = .
o= ¢ g
8149 >z
MECHANICAL g w
S 5 ) ) 0 . ) ' IMPORTANT !! . m "
I |
3 A v |w 5 i} [ VR v v ] e < <
4 4 (= = = z QL LE = = FIELD WIRING MUST COMPLY WITH LOCAL AND x 4 4
3 5 SEEE H [ I g e e NATIONAL ELECTRICAL CODES v
Ea— 20 VAT 20 VAT v 1 (ZOA) service for Vac & 1 (1 OA) 2—‘ PART 8131—2—‘ PART 9131—% ‘PART 8131-2
8 2 PART 8131-2 | |PART 8131-2 | |PART BI31-2 | [PART 8131-2 | |PART 8131-2| |PART 8131-2 PART 8131-2 . for Ai ired 24 vAC 24 vAC 24 VAC
24 vac 24 vac 24 vaC 24 vaC 24 vac 24 vac 24 vac service Tor Air required. A ~ | ~ | ~ s N
i ] ] S |E [ ]
8149 a = a = = = = = = = = 8] = & =5 — =5 =5 5 =5 = =5
] ] o ] ]
MECHANICAL  |& S e S S S N - 5[4 - 5[4 3e o = 5 - (e = =
T gz |z = gz 2 gz o oy = oy o o5 > 5 a5 35 a5 35 o5
wa —la win o Wia —a g —a g o g o g o Wiia ) [Z] e 173 Wity ) Wiy
€ E EE FE £ B G o OPTIONAL COUNTERS ¥R o Lot Kol Kol
42 ¥2 2 2 F2 ¥ 42 2 2 ¥2  RZew ™l Aleow s !
p p P w={Com-] "4 L g
g S
=M 2
= e 3 A
I = "OPTIONAL COIN COUNTET e e 6
il 6 e 6 6 6 @ 6 o g ¢
| | BLACK. BLACK. =i =i
2 2 1 1 1 . . . - - - A - A
X ol ¥ =] ~ ol ¥ =} ~ z o ~ =] v [=] BLACK BLACK 2 a 3 I Va o I U U I o< I 7 S W
a4 20w g Qoo J|200 dl|28 8 2 ERCIE ERCE- ® fce] 2 d Yleados 8 e B oads §|2ag T
228 |@e e ¥ 2o ¥ 2o P |2ad 3 2 2 9 2 2 9 120VAC, PART # 8641 120VAC, PART #8641-1 120VAC, PART #8641-1 3726 S149-92 8131-4 & 8120 8120-2 a14sc
706 8149-92 8131-4 & s120 8120-2 81450 8107-4 8140-5 & 8140-6 PUSH BUTTON [MONEX ELEC 8131-5 & 8131-11 SENSORTRON ~ MULTITRON MICRACOIN
PUSH BUTTON IMONEX ELEC 8131-5 & 8131-11 SENSORTRON — MULTITRON MICROCOIN [COIN MAGICKIST SLUGBUSTER X
DX
- e
THIS DOCUMENT SHALL NOT BE cEDAR RaPIDS. rowa | UNSPECIFED AR VACUUM 120V
REPRODUCED NOR SHALL THE TOLERANCES
INFORMATION THEREIN BE USED DRAN DATE SCALE e
BY _1p— FoR
BY OR DISCLOSED TO OTHERS cK 2-12-16 NONE | For
A 7695 REARANGED DRAWING, SPLIT COIN ACCEPTORS UP FOR DIFFERENT TIMER CONFIG — |2-24-16| CK EXCEPT AS AUTHORIZED BY s MATERIAL PART REV. LEVEL
5 - J.E. ADAMS INDUSTRIES = no. A
REV NO. DATE BY = =

25 REV 10-27-16



E

THIZ DOCUMEMT SHALL MOT EBE REPRODLMED MWOR SHALL THE INFORMATIOM THEREIN BE
UZED BY OR DIGCLUSED TO DTHERS EXCEFT 43 ALTHORIZEC BY JLE A0M5 INGUSTRIES

BILL CF MATERIAL

26

TEM | papT MO DESCRIPTION | ar.
GAST (BLACK) [» st 14 FUZE
& CK} DEVILEISS (WHITE) AC_MOTO
DEVILBISS (BLACHK) —] - FART RESFIE-001 e
WE 50h TLACK o 1364 ELACE EE:D 1] L-J
M &5 |: AIR — £2 =
COMPRESSOR TR [ 1204 BLACK —
&
X
2
=]
m
LEGs WHITE
13564 BLACK i
AL 964
BB BN
F 1T THFORTAHT 1T 2 2 2 2
FIELD v EM.TTEIAIE.'-PHLN a ﬁ E ﬁ
WD SERYIGES ARE g £ g z
REQUIRED FOR THIS UMIT.IF] g = 2 5
UNIT 15 EQUIPPED WITH A A A
DEVILEISS COMFRESSOR A T8 oA
204MP SERMCE I3 o B o 5
REQUIRED FOR THE AR g 2 g 2
SICE &ND A 20 ARP g g
SERWICE |5 REQUIRED FOR g 2
THE wacUlip, *
Fm.nvanﬁ COMALT 'W'[TH LOCAL AMD
*TWG SERWICES ERE
REQUIRED FOR THIS UNIT.IF —
UNIT 1S EQUIPPED WITH A
TWIN THOMAS OR GAST fIE A aCUUM, COMMERCIAL, aLL COMRPESE0RE
SERMGE 15 REQUIRED FOR G
THE AR SIDE &ND A 20 - CERAR RASIES. (oW
WP SERMICE 1S REQUIRED LUMSRECIFIED | \h.
| FOR THE VACUUM. * TOLERENCES | g IF
— g SR N T
FRN:T.t1.'"52m L. P - B P R - S T S S -
r — —
4 | 6958 ADDED ADDITIONAL TERMINAL STRIP s-11-1g ok [ 2R Do 121l oo —
- FEL ML
REW | MO DESCRIFTICN DATE | BY | ANGLE £1.07 |me i
T
REV 10-27-16



27

%9420 SERIES

THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES

BILL OF MATERIAL

BLACK & BLUE

WHITE

ITEM
NO»I PART NO. |

DESCRIPTION QTy.

104 FUSE
PART #BS5996-010

AC MOTO

)

FACTORY WIRING
FIELD WIRING

11 IMPORTANT 1!

FIELD WIRING MUST COMPLY WITH LEICN_ AND
NATIONAL ELECTRICAL CLIDES.

*“TWO SERVICES ARE
REQUIRED FCR THIS UNIT.IF
UNIT IS EQUIPPED WITH A
TWIN THOMAS OR GAST
COMPRESSCR A 10AMP
SERIVCE IS REQUIRED FOR
THE AIR SIDE AND A 20 AMP

10A FUSE
PART #B5996-010

AC _MOTO
A

9970002
TOGGLE

E==" /]

104 Ff
PART ﬂBSQQs 010

AC MOTOD
PR

Y

i

\/

9

v
=] L
=) (]
8d &
Ay
hE <

g

SRS

ONIWOOND CI¥ALN3ND A9YA02T 2

TITLE

INIWOONI C1OH> J9A02T @@

3 MOTOR DUAL HOSE AIR/VACUUM, COMMERCIAL

SERVICE IS REQUIRED FOR UNSPECIFIED
THE YACUUM. * TOLERANCES
FRACT. £1/32

2. Pl T.020

3 PL *.010

REV ‘ NO. ‘ DESCRIPTION ANGLE 1.0

‘ DATE ‘ BY
T

s — CEDAR RAPIDS, IOWA

DRAWN J ’—_ k

BY

i L=
05-26-16

REY.

REL.
FOR
PROD.

%'9420-SERIES

REV 10-27-16



